[ 63

PART N0
AS3000023

=]
<7

NOTE:
THIS MACHINE HAS
SPECIAL INT. SCREEN
AND MOTORS

FLAT DOF.=190RPM
ROUND DOF.=305RPM
FLAT=DRV4.4-DRVN11.0

RD=DRV6.4-DRVNS.4

19

%S,
D
}@ —exr

"T’"T’""‘F%EIT‘ AN

G S Ey——

25] 1 [S53000504 [MOTOR GUARD
24| 36 |P38400410 | 1/4-20X 5/8 H.H. BOLT
23| 36 |P38620004 | 1/4 LOCK WASHER
22 | 36 |P38600004 | 174 FLAT WASHER
21| 1 [S53000471 | DRIVE GUARD COVER
20| 1 [S53000488 | DRIVE GUARD
19| 1 | SEL260202 |MOTOR BOX
18| 2 | P20000045 |@ 1 15/16 BUSHING
17| 2 |P20000105 |PIxl’ BUSHING
21 | 2 [F53000511 [SENSOR BRACKET 16| 1 |Pio000072 | 21B6.2 SHEAVE
20 | 2 [F53000537 |COLLER TARGET 15| 1 |P19000208 | 2TBIL0 SHEAVE
39| 2 |PUS016392 |WK4T6P7X2 C(TURCK CABD 14 | 1 |P19000067 | 2TB4.4 SHEAVE
38| 2 |PUS016391 | BI4-M12—AP6X—-1141CTURCKD 13 | 4 | P35000042 | SPRING FASTNER
37| 1 | SEL260203 | CONTROL BOX 12 | 2 |P50000175 |6” PLEXIGLASS COVER
36| 1 |P19000080 | 2TB 9.4 SHEAVE 11 | 6 |F53000444 |BLADE RETAINER
y 35| 2 |P22000311 | RX67 3.771 SEW GB 10 | 6 |F53000443 | NEOPRENE BLADE
34| 1 |S530003512 | BEARING COVER 9 | 1 | PUSO06076 | BZE6 2RQ SWITCH
33| 1 |F5300030L | FRONT MOTOR COVER 8 | 2 |P22000316 |2HP@1450RPM 380V MOTOR
32| 2 |PI5000037 | BELT B-62 7 | 2 | Pl6000060 |RCJ 1 15/16 BEARING
31| 2 |P15000052 | BELT B-82 6 | 1 | P53000465 |3/8" LEXAN WINDOW
27 1/4 30| 16 |P38400624 |3/8-16X1 1/2 HH. BOLT 5 | 1 |F53000468 | WINDOW FRAME
29| 6 | P38400612 | 3/8-16X3/4 HH. BOLT 4 | 4 |P35000116 |LATCH Al-11-702-20
28| 16 | P38680416 | 3/8-16 NUT 3 | 1 | S53000524 |MOTOR MOUNT ASS'Y
27| 16 | P38620006 | 3/8 LOCK WASHER 2 | 1 |S53000472 |FLAT DOFFER ASS'Y
26| 16 | P38600006 | 3/8 FLAT WASHER 1 1 | S53000532 |HVDI30 SUB ASS'Y
ITEM| REQ’D. VDIN._- NO. I DESCRIPTION ITEM] REQ'D. PART zn.l DESCRIPTION
- STERVISE SrECFIED [ "€ HVD-130 X 60°
R TR 115 FIBER CONTROLS ASS’Y W/SP. @Dmm
AN Y DM o B e e HVD-130 [
Al ™ Z=10-00 W+ GSPREY AS3000023




PART NO.
$53000532
REV.

63
Fler =0 ' & e
Ll Ll @ * / I \I®
64 62 172 I
| 23 lol “Q
I
ol T—D \\.
] i 34] 2 |P38600004 [1/4 B.S. FLAT WASHER
' . . . L 33| - |- —
u__" “n 32| 2 | P38400408 |1/4-20X1/2 HH, BOLT
| 0 31 | 18 | P38400612 |3/8-16X3/4 HH, BOLT
I L 30| 4 |P38600008 [1/2 FLAT WASHER
s - - - \ 29| 4 | P38620008 | 1/2 LOCK WASHER
———— e 28| 4 |P38500813 [1/2-13 HEX NUT
o 27| 4 |P38400832 |1/2-13X2 H.H. BOLT
] 26| 66 | P38400412 |1/4-20X3/4 HH. CAP SCE,
L ) 25| 78 | P38500420 |1/4-20 HEX NUT
2 = 24| 78 | P38620004 | 1/4 B.S. LOCK WASHER
| | 23| 32 | P38870412 |1/4-20X3/4 BUT. HD. SCR,
KN % 22| 36 |P38580420 [1/4-20 LOCK NUT
H ! 21| 15 | P38870408 |1/4-20X1/2 BUT. HD. SCR.
I I 20 |_8 | P38500616 |3/8-16 LOCK NUT
I I 19 | 24 | P38620006 | 3/8 LOCK WASHER
i _mmr 18| 8 | P38870616 | 3/8-16XL BUT. HD. SCR.
7 - |- —
15| 2 |Pl6000056 |BEARING RAK 1 15/167
_ 14| 2 |[F53000118 |BAFFEL END PIECE
[ 60 | 13| 1 |S53000448 | TOP COVER ASS’Y
12 | 1| 53000240 |FRONT TOP COVER ASS'Y
11 | 1 |S53000466 | DOOR ASSEMBLY
10 | 1 [S53000461 |OUTLET COVER ASS'Y
9 | 1 [S53000463 |INLET COVER ASS'Y
8 | 1 |NPN OSPREY SP. INT. SCR.
7 | 2 |F53000104 |INT. SCREEN CHEEK
6 | 1 |S53000446 | EXTERNAL DOFFER ASS'Y
5 | T | F53000230 | EXTERNAL DOFFER COVER
4 | 1 |S53000226 |EXTERNAL DOFFER SLIDE
3 | 2 |F53000315 |EXTERNAL DOFFER HEAD
2 | 1 |S53000330 |L.H. SIDE PANEL ASS'Y
1 1 | S53000329 |RH. SIDE PANEL ASS’Y
I ITEM] REQ’D. PART ZD.I DESCRIPTION

TOLERANCES UNLESS | HATL.
OTHERWISE SPECIFIED

HVD-130 X 60

FIBER CONTROLS

FINISH A TOTAL SYSTEMS CORPORATION
P.O. BOX 1358 GASTONIA, N.C. 28059

SUB. ASS’Y W/SP. INT SCR.
HVD-130

PART NO.
$53000532

TEER] RSN | VAR 21




	53000023-Model
	53000532-Model

